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CUSTOMER NAME: JIANGMEN HUAFA MIRROR CO., LTD 

ADDRESS: DONG MU RD 15, JIANGHAI JIANGMEN, GUANGDONG, CHINA 

 

Sample Name : COPPER FREE SILVER MIRROR 

Sample Information : 2-12MM 

Supplier : JIANGMEN HUAFA MIRROR CO., LTD 

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, 
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample 
information provided by client. 

************* 
SGS Ref. No. : CP23-009360 

Date of Receipt  : Mar 06, 2023 

Testing Start Date  : Mar 06, 2023 

Testing End Date : Mar 10, 2023 

Test result(s) : For further details, please refer to the following page(s) 
(Unless otherwise stated the results shown in this test report refer only 
to the sample(s) tested) 

 

Signed for 
SGS-CSTC Standards Technical 
Services Co., Ltd. Guangzhou Branch 

 

Cathy Peng 

Authorized signatory 

  



 
 

 

 
 

TEST REPORT 
No.   : GZMR230300483802 

Date : Mar 10, 2023 

Page: 2 of  4 

 

 

Summary of Results: 

No. Test Item  Test Method Result Conclusion  

1 Cross-cut Test 
With reference to ISO 2409:2020 

and client's requirement 

Adhesion 

classification: 1 
 /  

 

Note: Pass : Meet the requirements; 

Fail : Does not meet the requirements; 

/ : Not Apply to the judgment. 
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Test Item: Cross-cut Test 

Sample Description: Coating board 

Test Method: With reference to ISO 2409:2020 and client's requirement 

Test Condition: 

Cutting tool: 1c (Cutter with rigid blade with V-shaped cutting edge) 

Operation method: Manual 

Space: 2mm 

Tape: 3M 610(Scotch®) 

Test Result: 

Test Item Test Result 

Cross-cut Test Adhesion classification: 1 

Note: According to ISO 2409:2020, in the adhesion classification--classification 0 is the best and 

classification 5 is the worst. 

Test Photo: 

 

 
Original sample B During Test 
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After Test After Test-local part 

Equipment Information:  

Equipment Model Equipment No. Calibration date 
Next Calibration 

date 

Cross Rules BEVS 2203/2 GZMR-AG-E036-16 2022-09-22 2023-09-21 

 

  
******** End of report******** 


		2023-03-10T01:58:40+0000
	CNE2
	SGS officially issued document




